ACCESSORIES GROUP 15

The Engine Build Code Number,

SPECIAL INFORMATION

the Vehicle Identification Number and the information provided on the Trim Plate are

often necessary when determining the proper replacement parts for your vehicle. For their location refer to the General
Information Section found at the front of this catalog.

15-1 ...

NOTES

Mirror Head is 5-1/2'" x 8-1/2"'. The Ball Socket Stud is located in the center of the Mirror Head.

15-2 ... Mirror Head is 6-3/4’' x 6-3/4’". The Ball Socket Stud is located in the lower third of the Mirror Head.
15-3 .... Radio and Speaker are installed separately into openings in the Instrument Panel.
15~-4 Radio and Speaker are installed as one unit under the Instrument Panel.
15-5. Serviced only as part of Accessory Kit. Refer to Accessories Catalog and Price List.
15-6 .... Used only with Strobe Lamp Model 2-800.
Jeep

Gr 15 - 1 Printed in U.S.A.



ACCESSORIES GROUP 15

Jeep Gr 15 - 2 Printed in U.S.A.



ACCESSORIES 15.250

GROUP NO. — DESCRIPTION — YEAR and MODEL R bR GhR  Ne copE
15.030-1 ANTENNA, Radio Front Fender (lncl. Cable)

74 LR 1 T 1 970 430

74 & 1 975 238
15.030-1a MAST, Radio Front Fender Antenna

725 G 1 899 3041
15.030—1b RADIO ANTENNA KIT (Less Mast)

75/ T 2040 . e e e 1 812 5404

75/ £ O 1 812 5405
15.030-2 GROMMET, Antenna Wire

72 3.166 1 938 748
15.030-3 CAP, Front Fender Radio Antenna Dress

725772 AU O 1 367 8889
15.030—4 PAD, Antenna Mounting

757 102040 . e e e e e e e e i 367 8887

757 B0 e e e e e e e e 1 975 528
15.030-5 ATTACHING PARTS, Antenna Base To Cowl

SCREW, Flat Head..... 457 AP 23, 006 4 400 1477
15.040-2 ATTACHING PARTS, Screen To Grille

CLIP o 74,75 (Upper) 80 ..ottt it et s it e i e eiee e 2 818 609

CLIP ... 74775  (Lower) 80 it e 2 818 610
15.145-1 CORD, Engine Heater

22 U PO Y 1 319 1256
15.145—~2 ‘0"’ RING, Engine Heater

74/ S X e e e e e e ] 320 8743

747 Y22 T S 1 320 8744
15.145-3 STRAP, Engine Heater Cord

74/ 1N 3 318 1008

74/ Y22 2 318 1008
15.250-2 STANCHION, Luggage Rack

74/ T (Front Left) .o ittt ettt ittt et eaenstia s taneennans  anaaas 1 812 4391

74/ O (Fromt RiGNt) . it it ittt it v et v tae e seeceesoansenenssnnnane  ceaeen ] 812 4392

74/ QT =y o = 0 OGP 1 812 4392

74/ 1O (REAr RIGNT) e s et et et ettt s e e caeraeanessrennnsenn aeseas ] 812 4391

74/ O (=TT = 2 812 4395
15.250-4 GASKET, Base To Roof

74/ 1O (Fromt Left) ettt is ittt eeme et oressereonsensenonss  saseas 1 812 4393

74/ TO (Front Right) ittt it eir e st itenesee toraenasnansaasns  sseees 1 812 4394

74/ TO (Rear Left) ittt it ittt tet st tnaeesesoeesanssonnasnnnss  aeeens 1 812 4394

74/ 10 (Rear RiGht) vttt ittt tte s esesesnsanonossesensonanne  eoesns 1 812 4393

74/ LI O (= 2= IS 2 812 4396
15.250-5 ATTACHING PARTS, Base To Roof

SCREW, Machine....... 74/ JO e e e e 17.593 12 (9416343

WELLNUT ... ... 74/ 10 it ittt s s et et eeeee 12 400 3120
15.250-6 SIDE RAIL, Luggage Rack

74 LK 2 812 4389

75/ 15 OO 2 812 5749
15.250—6a STUD, Tie Down

74/ O PPN 4 812 4399

Jeep Gr15.-T1 Printed in U.S.A.



15.250 ACCESSORIES
15.250-6b NUT, Tie Down Stud
74/ L e e e e 4 812 4402
15.250-7 ATTACHING PARTS, Side Rail
SCREW, Machine....... 74/ 1O e e 17.592 8 G147840
15.250-8 END RAIL, Luggage Rack
74/ VO 27.208 2 812 4390
15.250—8a STUD, End Rail Adjusting
74/ T e 4 812 4398
15.250-8b NUT, End Rail Adjusting Stud
74, L0 e e 4 812 4401
15.250-8c WASHER, Adjustable Rail
74/ T e e e 4 812 4400
15.250-9 ATTACHING PARTS. End Rail To Support
SCREW, Tappina....... 74/ 0 e 17. 666 4 G164045
15.250-11a SLAT, Roof
74/ Y 4 812 4397
15.250—-11b ATTACHING PARTS. Roof Slat To Roof Panel
SCREW, Sealed ....... 74/ K 8 400 4867
15.270-2 MIRROR, Outside Rear View Remote
74/ T 200 L e e e e e e 1 545 0372
15.270-3 MIRROR HEAD, Ovutside Rear View
74/ (Rectanqular-* 15=1) .. .(5=1/2" x 8-1/2"") .. .(Less Arm
And Bracket) o e e e e e 1 984 032
74/ 10-20-40 (Rectargular-Used With Tripod Support)
B (o A N A 2 812 2825
74/ 80-90 (Square-* 15-2)...(6-3/4" x 6-3/4"")...(L.ess Arm
And Bracket) .. e 2 545 5271
15.270—4 ATTACHING PARTS, Mirror To Body
SCREW, Tapping....... 74/ 10-20-40 (Used With Rectanqular
Mirror) .. {5/8" Lona) i e 2 400 2807
SCREW, Tapping....... 76 BO-00 . it e e e e e 8 400 3794
SCREW, Tapping «..... 74/ 10-2040...(01/4" 24 x3/4"")Y eoovvieen o, 6 989 983
WASHER (Fibre) ....... 74/ 10-20-40 . . oo A, 6 989 984
WASHER, Lock........ 74/ 102040, . i ittt it e e 6 989 985
15.270—4a ATTACHING PARTS. Outside Remote Control Mirror To Bracket
SCREW, Machine....... 74/ 10-20-40 .. .(8-32 x9/16") e viiiiinn i 1 545 0499
15.270—4b ATTACHING PARTS, Mirror To Arm
SCREW, Machine....... 74 80 (ToBody) vvvvriii et 17.598 4 (454789
WASHER, Lock ........ 74/ BO-90. . e e 2 977 874
NUT, Hexagon......... 74/ B0-90. .t e 1 G77 873
15.270-5 GASKET, Outside Rear View Mirror
74/ 10-20-40 (Used On Vehicles With Remote Control Mirror) ... .......  ...... 1 545 0368
74/ 10-20-40 (Used On Vehicles With 5-11/16"" x 3-3/4""
Rectangular Mirror) . . vt i i i it i e ettt eeee e 2 977 705
15.270-6 ARM AND BRACKET, Outside Rear View Mirror Mounting
74/ 80-90 (* 15-1)...(9-1/2" Straight Arm) ... ...t e 1 978 518
74/ BO (* 15-1)...(9-1/2" Curved Arm) o oot e e e e 1 978 516
74/ (Left Side) 80-00 (* 15-2) ..ttt e 1 545 5301
74 (Right Side) 80-90 (* 15-2) ..t e 1 545 5302
Jeep Gr15.T 2 Printed in U.S.A.



ACCESSORIES 15.320
15.270-6a ATTACHING PARTS, Outside Mirror Arm And Bracket

NUT, Hexagon......... 76 B0-90. .. e e 2 400 4905

WASHER, Lock ... .. .. 76 BO—G0, e e e e 2 400 4904
15.270-7 GLASS, Outside Rear View Mirror

/A Rectarmaalary c o0 s 10 ) e e e 2 984 709
15.270—-8 ESCUTCHEON, Outside Rear Yiew Remote Control Mirror

74/ LI T2 T T O 1 545 0373
15.270-8a ATTACHING PARTS. Outside Remote Control Mirror Cable To Escutcheon

SCREW, Set........... 74/ 10-20-40, .. ........... (Use G141004) . ..... 1 545 0498
15.270—9 ATTACHING PARTS, Escuticheon To Trim Panel

MUT O Self-Threadins ... 747 10-20-40 . . i e e e 2 545 0516
15.270—=10 RETAINER, Outside Rear View Remote Control Mirror Escutcheon

74/ T o200 o o e e e e e e 1 545 0497
15.270-11 EXTENSION KIT, Mirror Arm

/4 L T T 0 L 1 545 6152
15.320-1a ATTACHING PARTS, Radio To Instrument Panel

SCREW, Hexaqon ...... 75 B0 (% 15-4) e 17.671 2 G177999

WASHER (Felt) ... ... 74/ B0 (* 15-3) ittt et e ettt e 2 812 3167

NUT, Hexagon......... 74/ 102040, . oi it it e it it ee te s eeeeas 2 400 0099

NUT, Hexaaqon......... 74 BO (* 1523 ot e e e e 2 812 3165

NUT, Hexagon......... 75 B0 (* 15-d) e e e 2 400 1301
15.320—-1b ATTACHING PARTS, Radio To Radio Mounting Bracket

NUT, Hexagon......... 74/ 10-20-40 . ..ot e e 17.412 1 G271172
15.320—1c ATTACHING PARTS. Radio Mounting Bracket To Instrument Panel

SCREW, Hexagon ...... 75 10-20-40 . . oo e 17. 646 T (G9409106
15.320-2 COVER, Radio Upper

75 oL a1 T O R 1 545 4655
15.320-20 COVER, Radio Lower

/5 SO a1 T 1 545 6714
15.320-2b REINFORCEMENT, Lower Cover

75 oL T 15 T O R 1 545 6718
15.320-2c ATTACHING PARTS, Upper Cover To Lower Cover

SCREW, Machine....... 75 B0 (* 15-4) Lttt s 17. 598 2 G159920

NUT, Hexagon......... 75 BO(* 15-4) .. i i i e 17.412 2 G271166
15.320—2d ATTACHING PARTS, Specker To Lower Cover

SCREW, Machine....... 75 B0 (* 15-4) ... e, 17.598 2 G159920

NUT, Hexagon......... 75 BO (* 15-4) .t it i e e 17.412 2 G271166
15.320-3 KNOB, Station Selector

74/75 L 3 2 | T 1 366 5170

TA/775 B0 (F 15o3) i e e e ee e 1 812 3162

75 S 15 T O R 1 366 5170

JE e e e e e e e e s 1 545 9113
15.320-4 KNOB, Volume Control

74/75 D072 0 T P 1 366 5166

74/75 B0 (% 153 ot e e e 1 812 3162

75 B0 (% 1 5md) e reeeas 1 366 5166

2SO g T 1 545 9112
15.320—-4a DISC, Tone Control

74/ 102040 o e e e e et i e e 2 978 342

Jeep Gr15-T3 Printed in U.S.A.



15.320 ACCESSORIES
15.320-5 SPEAKER, Front

74/ L T T N ] 545 5262

74/ =L o 15 T 3 1 812 3151

75 Lo S 1 T 1 545 6715

76 BO-00 . e e e e 1 545 7088
15.320—-6 GRILLE, Radio Speaker

74/ B0 (15 3) i i e e e i 812 3159
15.320—6a ATTACHING PARTS, Speaker And Grille To Dash

SCREW, Tapping....... 74/ 80 (Cadmium-* 15-3) ...(8-15x 5/8"") .. ...... 4 812 3161

BOLT, Quickey........ 747/ R 4 984 326

NUT, Hexagon. 4= 17. 4 G271163
15.320-7 WATERSHIELD, Instrument Panel Speaker

76 B0, L e e e e 1 545 9514
15.320-8 BEZEL, Radio Trim

74/ £ I Gl 10 T O 1 812 3160
15.320-9 SUPPRESSOR, Radio Noise

74/ 10-20-40 (On Instrument Cluster) v v ie it ieerene e iieeaaiane e 1 353 0506

74/ 10-20-40 (Radio [n-Line Feed) . vuu it iietennnnrennnnnn veennn 1 812 1771
15.320-10 BRACKET, Radio Mounting

74/ LT TN 1 545 1644

75 S T ol 5 T 1 545 6722

76 0 1 545 7092
15.320-100 ATTACHING PARTS, Radio Bracket Assembly To Instrument Panel!

WASHER, Plain........ 75 B0 (* 15-4) it e e 17.814 2 G446363

NUT, Hexagon......... 75 B0 (* 15-4) oo e e 2 400 3018
15.320-10b ATTACHING PARTS, Radio Bracket To Radio Cover And Housing

NUT, Hexagon......... 75 80 (* 15-4) .. 17.417 ] (273801
15.320--11 HARNESS, FM Multiplex Radio To Front Door Speakers

75/ T0=20-d0 & ot e e e e e e 1 545 4923
15.320-11a HARNESS, FM Multiplex Radio To Rear Compartment Speckers

75/ L OO i 545 4990
15.320-11b RETAINER, Door Speaker Wire

757 T0-20m 40, e e 2 545 4901
15.320-11c CAP, Door Speaker Wire Retainer

75/ 10-20-40. . 15.370 2 545 4902
15.320-12 CONTROL, Radio Speaker Balance (Fader, Front To Rear)

75/ L0 1 365 7994
15.320-120 BRACKET, Radio Speaker Balance Control

75/ F D e e e 1 545 6617
15.320-12b ATTACHING PARTS, Fader Control Te Bracket

NUT, Hexagon......... 75 e 1 400 1301
15.320-12¢ ATTACHING PARTS, Fader Control Bracket To Instrument Panel

SCREW, Hexagon ...... 75/ (/4" 04 x 17') o e 17. 670 1 (9426247
15.320-12d KNOB, Radio Speaker Control (Fader, Front To Rear)

75/ T e e e 1 365 7993
15.320-13 SPEAKER, Front Door

75/ T0- 200 s e e e e e 2 545 4310
15.320-130 BRACKET, Front Door Speaker Mounting

75/ 0= 20-40 e e e e 2 545 6511
Jeep Gr15-T 4 Printed in U.S.A.



ACCESSORIES 15.516
15.320-13b ATTACHING PARTS, Speaker Mountina Bracket To Door

SCREW, Round Head ... 75/ .. .. (Use 400 4361) ...... 8 400 1923
15.320-13c ATTACHING PARTS, Speaker To Mounting Bracket

SCREW, Machine....... V4= Y2 N 17.660 8 448 8318

NUT, Hexagon......... /4=y 17.412 8 G271163
15.320-14 SPEAKER, Rear Compartment

75/ L S P 2 545 4310
15.320—14a BRACKET, Rear Compartment

75/ (L eft) 10 e i e e e e e e e e e e e 1 545 6149

75/ (Right) 10 L i e ittt e e 1 545 6150
15.320-145 ATTACHING PARTS, Speaker Mounting Bracket To Rear Quarter

SCREW, Round Head ... 75/ . ... (Use 400 4361) ...... 8 400 1923

CUCNUT L V4=V 13.072 2 400 0383
15.320-14c ATTACHING PARTS, Specker To Mountina Bracket

SCREW, Machine....... /4= /20U 17.660 8 448 8318

NUT, Hexagon......... 725 OO 17.412 8 G271163
15.320-14d ATTACHING PARTS, Radio Speaker And Cover

BOLT, Quickey ........ /45 7/Z2 O 8 984 326

NUT, Hexagon......... 25 2 Y 17.412 8 G271163
15.320-15 GASKET. Specker Mounting Bracket To Trim Panel

75/ T e e e e e e e e e e 4 545 6153

75/ 2 2 545 6153
15.320-16 GRILLE, Front Door Or Rear Compartment Specker

75/ L1 O 4 366 9242 NC

75/ 2 T2 N G 2 366 9242 NC
15.320-17 BEZEL, Door Speaker Grille

75/ LI TN TN 1 4 369 6356 NC
15.320-18 CAPACITOR. Radio Interference Suppression (At lanition Coil)

74/ (Spade Terminal) ..o e e e e e 1 318 1099

76 (Bullet Terminal) . ot i e e ettt e e et et iae e 1 322 9510
15. 460 WIRE, Portable Air Compressor

74/ L (Incl. Batrery Terminal Clamps). oot et i e i e e eee e i 812 5280

74/ .. Uncl. Cigarette Lighter Plug In) ... oo e 1 812 5279
15.516—1 BASE ASSEMBLY. Strobe Warning Lamp

74/ [l TR T U 1 812 3809
15.516—2 LENS, Strobe Warning Lamp (Amber)

74/ Gl T T 1 812 3808
15.516-2a RING, Lens Retaining

74/ Gl T ] 812 3810
15.516-3 FLASH TUBE, Strobe Warning Lamp

74/ Sl 155 < S 1 812 3807

Jeep Gr15-T 5 Printed in U.S.A.



ACCESSORIES

Jeep Gr15-T6 Printed in U.S.A.



